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I . Sample Descrlptlon ESTIE 1D

Lithium Battery UN38.3 Test Report

Product Name Li-ion Cell Sﬁﬁ;‘f L 18650
u] B s .
anﬂgﬁ\ @%%Eﬁ‘h #%ﬂ%
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il 3 P
Address
Hihk
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T/ e
Address _
Hiht
Manufacturer’s Phone number Email address Website
_ contact HL i SG LT R i
information
il RS B -
2 Cell Size
Trade Mark Cell Shape Cylindrical R o (©18.5X65.3)
— - S it
; Limited
Nomingl ated 2600mAh Charge
Voltage 3.7V Capacity . Voltage 4.2V
= A=) g
PRAREE WERE o
Maximum
Standard Co(?r?:ruzus End Charge
Charge Current 1250mA Curre?nt 2600mA Current 26mA
i ] o g )
PRI TE B LR BT R 70 B L
B
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H R S R B S
Sample
Sample Mass 457 Physical Gray, Cylindrical, Solid
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2eN0! a7 Lithium Battery UN38.3 Test Report
II . Standard #r#E

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.7 Section 38.3)
BalE GREAREFM S-L@iThHRE 38.3 9.

[I. TestIltem X3 H

T.1. XAltitude simulation =5 A& T.5. XExternal short circuit #H&5%E %
T.2. KThermal test I&E iR T.6. Ximpact #&dy/ [ICrush H %
T.3. XVibration #3) T.7. OOvercharge it

| T.4. [XShock ri: T.8. [Forced discharge i

IV. Test Method and Requirement Ji 3R J7 v F1 sk

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

PRI B A FE R BRI TR S T ET.5. 056 T.6 & T.8 AREBTEMRBHES. R T7
ATUME R RESEE RS T1 2 T5 T EAT MR BT, LMENIRZE 2 7 B i ..

Rechargeable cells of C1#~C5# are full charged after one cycle;
Rechargeable cells of C6#~C10# are full charged after twenty-five cycles;
Rechargeable cells of C11#~C15# are 50% charged after one cycle;
Rechargeable cells of C16#~C20# are 50% charged after twenty-five cycles;
Rechargeable cells of C21#~C30# are full discharged after one cycle;
Rechargeable cells of C31#~C40# are full discharged after twenty-five cycles:
Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%.
A R R ES C#~Co# 1 IRIEFR I AR

] 78 B DS CO#~C10# A 25 IKTB3F i ELIRAS :

A] 78 RS C11#~C15# 1 IRTE3R /5 50%78 R3S

7R B C16#~C20# 4 25 IRTEFNE 50% 7 RS :

AJ FEE E S C21#~C30# 1 IRTEZR I3 B IRA «

AT SRR RS C31#~CA0# M 25 I3 58 & FURIRTS

R FREIRE: 15-25°C, FHEBE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
RERAMENE, THUTARTE:
R ER K (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".

At M1 Z2RBATRE, M2 RERRENFRE. NRFEEFREFIRIT FRAIGEIE, N THRE
K"

Mass M of cell or battery Mass loss limit
FELON B Y i & RERKBE
Report No. %455 NCT210511681XB1-1 Page30of16 %3 16 T
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T EsEEEeE g Lithium Battery UN38.3 Test Report
M<1g 0.5%
19<SM<75¢g 0.2%
M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

BIR ARG LB B e s b NS B B R o, SRS EE RE R ARk (REIE
it WiaRE. SR , RENRERE ERFAFIRHIE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is

not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

ERATA ZT4 9, EHMEMIHETRR. TS, Tk, THERTEA, FEESMRBE
OB I E R DD 5 R B B AN T H BT IX — R AT HL R 9 90% .

T.1. Altitude simulation /=& #H1

Test method ik 751

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (2015°C).

e R AN B AR B B A R 1S T aUE T 11.6 kPa FIFRIZIEE (2045°C) FHME D 6 /i,
Requirement Zk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

GHBMATIBE. TS TR, THEATEK, B MRAR SR EMERR /5B E
EANFREERTIZ— R 5T ER 90%.

T.2. Thermal test 35 iR

Test method Wik AL

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -4042°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+
5°C). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

R HLS A T I B A IR IR I ST 7262 CRIMF TED 6 T, BB EARKIRE S T-4042°C
RN THIRED 6 /M. FAMRERRRIR B 2 FR R A R A 30 440 WRFEEHT, H£52M 10
KGR, B A 5 SR A E R BHE ¥ (2045 °C) T/ 24 /i o Xt F AR S A, SETHE
IS IR B R 18] ZE /D R A 12 ANES .

Requirement ZR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RGBT, T TRE. THEMTEA, 3 BEMRE RS B RS R B
JE AT RAEBATIX — 1RG0 T H R 90%.
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Test method Mk i

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

RAAMEBEMEE TR E W, BAFEREGER, Rl EnieRe. KRR 2ELER,
SAEAARGIARAE 7 Hz M0 200 Hz 2[5, BEZI7 Hz, BEXN15 440, KRR A BB
GZEAMEE— T RERHIT 121K, BILAR 3/ i, HP—MREF SR SHTEER.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PR BRI, RSB RENETL 12 TropmEi UER/M YRR |, X EEET 12 5
Ry CRAEM) HEAR.

For cells and smalll batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased

until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

XTSRRI N7 Hz FFOR, fREF1 gn BIBAINERE, BEIAZRIAZ] 18 Hz. RS BRIBHRREE
0.8mm (BAZ% 1.6mm) , FHIEIIAREBESENEF AT 8 gn RELAN S50 Hz) o IGUE{EINEE (R
8 gn E EIHZ 1 N3 200 Hz,

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

SRR M7 Hz FFi6, {RFF 1 gn BIBCKINERE, EISERIAE] 18 Hz. AREBRIERFRE 0.8mm
CEALR 1.6mm) , FREISRREFEEINEE XS] 2gn GRERA A 25Hz) . BIREMEEERFE 290 &
FILHZ G hn %] 200 Hz.
Requirement sk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BAREMATIRIE . Tt K. THENTEAK, FA8/MR%ENEmhE RR /S g E
EA/NFRARATIX— RIS 3T ER 90%.

4. Shock 7

Test method ik 7 1:

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

RO ARIE TR EEEREEE b, XRTHES MG ERKIETE ZET.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

A EORERIEEINERK 150 gn MBKITHFLEETIE 6 ms B Eazik it Aid, KRESAETEE
IR 50 gn AR IHFEERT 8] 11 ms (92 Fskignt .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the

battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

BAEMALRF ERPhd, SENEEFEREEMNEERRE. sk 5ER 7 ) 6

R
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it ¥ 4 Lithium Battery UN38.3 Test Report
ms, AR MBI RFEERT R A 11ms. T A R AR E & E R B/ MEE Nk
Battery Minimum peak acceleration Pulse duration

150 g orresult of Tormula

00850
Small batteries Acceleratian(g,) = V' mass * | 6ms

whichever is smaller

S0 g, or result of formula

el ' 30000
Large Lalleries SECHIEHITOMNE VUmass =) 11

whichever is smaller

* Massas expressed in kilogrnns

Btk B/ NEAE DNEFE SR R SR [
ANREEHL | 150 gn BB R AR EER/MIE 6ms
100850
IEE (gn) = J( )
mass
KA 50 gn BT B4R HEE/NHE 11 ms
30000
DEE (gn) = J( )
mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

SORCHEMAE AN EMEENRCREMZE NN ESFAER=krith, BEERFALE=
K, BHEF 18 Kivik.
Requirement ZR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BAMBEMATEE. T, TRE. THERTEK, B8 MRS RS EhE R /S T %
JEA /N TR AT X — SR Hi B B 90%.

T.5. External short circuit #p 45

Test method Jik Ak

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

TR0 F B R TR E A — BT 1], LM HANFEIR R 150 Fa e R B 5724°C . I 18] (K45 2 s
B ) RT A BT SRR, AT 8] B AT . IR (RS, X T/
AR EELRE FIREZD 6 AN, W FREEAAHEMEDKE 12 VI R G M
7 57T+4°CTFEZ BAEHE/NTF 0.1Q Bk &

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

Report No. #f %45 NCT210511681XB1-1 Page6of 16 % 6 73t 16 |
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FE BRI AR S B B B R AP SR IR [B1B) 57 +4°CJ5 B ADRFEE 1 /MBS, S KEMh, SMEIRERET I
TR R A BB RRBER —ELT.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
H B AN > KN BR 2 /D N AR IR T AT
Requirement 3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

RS ANEREAEE 170°C, FAERBRERTRREE 6 M A TME. THE, Tk,
T.6. Impact / Crush &/ &

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
ML - o CEATERKRTET 18.0 2R ULMESFET)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm +0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 +2.5 cm at the intersection of the bar and sample in a controlled manner using a near

frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or |
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

R BB RS AP HERE R T L, —1R 316 2L ABRE B RS 0, R ER 15.8 K201
2K, KEZED 6 EX, SBSHEKAHNRE, Ro#FZKE. B—Ho1 T7101 TRMEEM 61125 E
RELRRTE BB AR AL, (A — A UIRE B . X% Ik B B/ MO B B B8 o b
#l. EEPEREERTISFBESKPEERME 0 FET.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

REGHIERE, MRS FERETATF SEERET OIHER 158101 RRTMERAMMBEE. |
B RET K.

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

MRAF - FrE CEATHRER, R, BER/AMESHEFRESERDT 18.02XK)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached. I

BECHESHFRERNFRZAFE, FEAEREMK, £5 - 8uA FHEERA K15
cmis. HFEFELET, EFHRBUT=MERZ —:

) The applied force reaches 13 kN £0.78 kN;
b) The voltage of the cell drops by at least 100 mV;
¢) The cell is deformed by 50% or more of its original thickness.

(a

(

()

(@)HEINAT /7iEF] 13 KN +£0.78 kN;

< |
(

b) H T E I TR 22D 100mV
C)FEEN AR IA B JR 45 /E 1 50% B FE % .
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
—BXBEBARES BETRE100mY BEE, sEESHEEDEBFEBEEK 50%, ETHERES.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

RERERERESHNREREIEE. AHVEEDHR SN AL FRERSEE. FEREGN M SHHE

Report No. #&%& 45 : NCT210511681XB1-1 Page7of 16 27 W3t 16 |
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EB’JﬁﬁE‘@ED

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BRI ESAS RE— K ERR. R R%ENLEE 6 /. RBFEAZFTR T iR
B E RN B R S A R AT

Requirement Z3k

Cell and component cells meet this requirement if their external temperature does not exceed 170°C I
and there is no disassembly and no fire during the test and within six hours after test.

B ESAGSNRBEARITE 170C, FAARKRITRES KRR G 6 /NN ALK, Tk,
T.7. Overcharge it 7 H1

Test method iR 54

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

7o L B 9 B FI RN R SR IR A (. R/ EIN T
(@ When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(@) HIEFEHEFZFEEBEENKT 18 RET, RIGHIH /N ER 2 A 7 B B R IR &k 22 (R
HHRBNE .
(b) HIEREHZNRBRERT 18 REF, RBHE/NEERNEEMTE AT ERER 1.2,
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
W NAEFERE T AT, BT RIRHES [ER A 24 /B .
Requirement Z3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and ||
within seven days after the test.

FEEMNARETEPRE S 7 RATHEE, TEK.
T.8. Forced discharge 3l H

Test method Mk A&k

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

FAEGERRRE TS 12V B B IR S R IR I % Tl f 44 SRR i B 414 T 38 )
TR

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

TR RIS 55— 2 R/ B BEL A7 3 B8 Tk AR 15 B0 5 K/ AP B I o B8 A TR BT 1] (B3 9 )
ETRUCHHEEER NRBAEREER (BAA) .
Requirement E3R

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JR BB 7 S R PE IR BRI R AR IR /5 7 RV EMRIR, KRR K.
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V. Test Procedure X742

Marking
FRARFE

A

Pretreatment

PiahE

\4 A A
Samples of # & Samples of £ Samples of & Samples of ¥
C1#~C10# CMME~C20# | | e C21#~C40#

v

Altitude simulation

AR

'

Thermal test
BERE

l X A4 v

Vibration Impact / Crush Overcharge Forced discharge

3 /T E it SETH RO

External short circuit

S BB B

J A v v

Finished test
5E R
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kbbb g™ 7 4 Lithium Battery UN38.3 Test Report

VI. Test Data {”J i

T.1. Altitude simulation /&5 K4

Pre-test 156 5 After test iXL& /5 Mass Voltage after
Tgfecztl?;e No. Mass | Voltage | Mass | Voltage loss te:’tr/‘:{?g;ge Status
paks | WY | RE | AE | AR | wE | FERK) .| #R
@ | @) V) o) | g (%)
Full C1# | 46535 | 4175 | 46535 | 4174 | 0.000 99.976 Pass &%
acf't‘:rr%f_]‘i Co# | 46721 | 4172 | 46.720 | 4172 | 0.002 100.000 Pass &#%
cycle C3# | 46623 | 4176 | 46623 | 4175 | 0.000 99.976 Pass &%
1 KIERE | Ca | 46687 | 4171 | 46687 | 4171 | 0.000 100.000 Pass &%
WERE | Co# | 46544 | 4174 | 46544 | 4174 0.000 100.000 Pass &%
Full COH | 46.497 | 4175 | 4649 | 4175 | 0.002 100.000 Pass &1
Chaaggred C7# | 46610 | 4177 | 46610 | 4175 | 0.000 99.952 Pass &%
twenty-five | C8# | 46569 | 4.173 | 46568 | 4173 | 0.002 100.000 Pass &%
2;?;':5% CO# | 46703 | 4171 | 46703 | 4171 | 0.000 100.000 | Pass &4
SRR | C10# | 46598 | 4175 | 46598 | 4173 | 0.000 99.952 Pass &%

Notes :%: Atmospheric pressure A< /E3%:1.013 X 10°Pa, Ambient temperature FFiEi8 & 23.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Widja, BORBRE. RS KR RERAKREK.

T.2. Thermal test B R

Pre-test X4 A After test iR /5 Mass Voltage after
ch:fecsétl?ste No. Mass | Voltage | Mass | Voltage loss te;tre/\/_ ;)(Iat:tge Status
paks | WY AR | wE | RE | wE | RERK ) G,0 0. 4R
@ | O ) V) ) | B HIE (%)
Full C1# | 46535 | 4174 | 46514 | 4158 | 0.045 99.617 Pass &#
charged | oy | 46720 | 4172 | 46697 | 4154 | 0049 99.569 Pass &%
oyole | C3# | 46623 | 4175 | 46604 | 4160 | 0.041 99.641 Pass &
1 RIEFE | C4# | 46.687 | 4171 | 46669 | 4157 | 0039 99.664 Pass &
WERE | C5# | 46544 | 4174 | 46525 | 4.158 0.041 99.617 Pass &%
Full Co# | 46.496 | 4175 | 46.479 | 4161 | 0037 99.665 Pass &
Ch;f[gfd c7# | 46610 | 4175 | 46591 | 4160 | 0.041 99.641 Pass &%
twenty-five | C8# | 46568 | 4173 | 46548 | 4.157 0.043 99.617 Pass &%
2;‘;';;% CO# | 46703 | 4171 | 46.683 | 4157 | 0.043 99.664 Pass &%
Eiduka | C10# | 46598 | 4173 | 46580 | 4159 | 0.039 99.665 Pass &

Notes :%%: Atmospheric pressure A< /E3%:1.013 X 10°Pa, Ambient temperature 5381 23.8°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MifE, BORBR. RS, KK, RERAERLK.
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T.3. Vibration #£5)
Pre-test {2671 After test iRL% /5 Mass Voltage after
T:fecsét”a;e No. | Mass | Voltage | Mass | Voltage | loss te;tr/;{ ?(Iat;ge Status
Raks | A9 | RE | wE | RE | wE |RERK . capn ) &R0
@ | v © V) () | g e e (%)
Eull C1# | 46514 | 4158 | 46514 | 4.158 | 0.000 100.000 Pass &#
g;::%ii Co# | 46697 | 4154 | 46696 | 4154 | 0.002 100.000 Pass &7
cycle C3# | 46604 | 4160 | 46.604 | 4.159 | 0.000 99.976 Pass &% | |
1 IBHJE | Can | 46669 | 4.157 | 46669 | 4157 | 0.000 100.000 Pass &#
WERE | o5 | 46525 | 4158 | 46524 | 4157 | 0.002 99.976 Pass &%
Full Co# | 46479 | 4161 | 46.479 | 4160 | 0.000 99.976 Pass &#
Ch:‘f{gfd CT# | 46591 | 4160 | 46591 | 4160 | 0.000 100.000 pass &% | ||
twenty-five | C8# | 46548 | 4.157 | 46547 | 4.157 0.002 100.000 Pass &#%
2; y{;l{egﬁ CO# | 46683 | 4157 | 46683 | 4.157 | 0.000 100.000 Pass &4
JEHHEARE | C10# | 46580 | 4159 | 46580 | 4.158 0.000 99.976 Pass &1

Notes #:%¥: Atmospheric pressure X< /E38:1.013 X 10°Pa, Ambient temperature FREEIEE: 23.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mikfa, BEOREBE. RS KK RBEEAOEKREAX.

T.4. Shock M7
|
Pre-test X6 | After test iR%: /5 Mass Voltage after
The state test/Voltage
of calle No. | Mass | Voltage | Mass | Voltage | 0SS pre-testg Status
. \ = = = RERE |, { g
paks | BT RE | RE | RE | aF | FERK) gepan ) SR
@ | W © V) %) | gt (%)

Full C1# | 46514 | 4158 | 46514 | 4157 | 0.000 99.976 Pass &#
charged | ooy | 46696 | 4154 | 46696 | 4.154 0.000 100.000 Pass &#%
after one

cycle C3# 46.604 4159 46.604 4159 0.000 100.000 Pass &%
1IKTEHE | Catt | 46.669 | 4157 | 46669 | 4.157 0.000 100.000 Pass &/%
WS | cog | 46524 | 4157 | 46524 | 4157 | 0000 100.000 Pass &4

Full C6# | 46.479 4.160 46.478 4.160 0.002 100.000 Pass &1%

Chaaf[gfd C7# | 46591 | 4160 | 46591 | 4159 | 0.000 99.976 Pass &#
twenty-five | C8# | 46547 | 4157 | 46547 | 4.157 0.000 100.000 Pass &#%

cycles

P
25 VeI Co# 46.683 4.157 46.683 4157 0.000 100.000 Pass &%
JEHEIRAS | C10# | 46580 | 4.158 | 46580 | 4.158 0.000 100.000 Pass &%
Notes JER: Atmospheric pressure K5 E58:1.013 X10°Pa, Ambient temperature IS 23.0°C
I After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MikfE, BORBR. RS, KRR, REZMEREK.
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T.5. External short circuit 4M#%E %

Lithium Battery UN38.3 Test Report

The state of cells No. External Peak temperature(°C) Status
FEmIRES e BVt R B =R (C) EEES
C1# 118.0 Pass &%

Full charged after one i 18 Pass &k
cycle Ca# 116.7 Pass &%

1 RTEFE RS Cas 117.5 Pass &%
C5# 119.7 Pass &%

Co# 1171 Pass &%

Full charged after CiE i Pass &1
twenty-five cycles C8# 116.6 Pass &#%
25 KGR RS Cos 117.8 Pass &%
C10# 118.9 Pass &%

Notes JE: Atmospheric pressure A< /E32:1.013 X10°Pa, Ambient temperature 558 i 23.0°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

BEASTEIRFAAEE 6 MR RMEER. KRR, REK.

T.6. Impact &7
The state of cells No. External Peak temperature(C) Status
FmRES TR FEL Y T B =R ('C) RS
C11# 104.5 Pass &%
50% charged after C12# 97.4 Pass &%
1 Mg;e};y;ée% S | ClO# 106.1 Pass &7
RE C14# 101.9 Pass &%
C15# 99.7 Pass &#%
C16# 106.4 Pass &%
50% charged after C17# 108.0 Pass &%
23;:;?};{?;:;; | Clo 102.5 Pass &%
RE C19# 97.8 Pass &%
C20# 105.3 Pass &%
Notes JER: Atmospheric pressure K< JE5%:1.013 X 10°Pa, Ambient temperature BRI 22.1°C
There is no disassembly and no fire during the test and within six hours after test.
B RNR P AIRS 6 /BT RARIR. K2

Report No. #4455 NCT210511681XB1-1
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Lithium Battery UN38.3 Test Report

— Tonhnnlino
= bt 7
T.7. Overcharge it 75 Hy
(Not Applicable &)
T.8. Forced discharge &l #
The state of cells No. Status
FEIRAS TR H5R
C21# Pass &%
C22# Pass &#&
C23# Pass &%
C244# Pass & #%
Full discharged after one cycle C25# Pass &#&
1 KIEF T2 RS C26# Pass &#&
C27# Pass &%
C28# Pass &%
C29# Pass &#
C30# Pass &%
C31# Pass &%
C32# Pass &#&
CaH Pass &%
C344# Pass &%
Full discharged after twenty-five C35#4 Pass &#%
cycles
25 PAEF 2 2R 30k Pass &
C37# Pass &
C38# Pass &%
C39# Pass &%
CA0# Pass &
Notes ¥:#%: Atmospheric pressure A< E32:1.013X10°Pa, Ambient temperature 3538 i 23.0°C
There is no disassembly and no fire during the test and within seven days after the test

BUSEMRH R UG 7 RNREE, RiEKX.

Page130of 16 % 13 16 X
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VI. Conclusion 4t

Lithium Battery UN38.3 Test Report

No. Test item Sample number Test reference Conclusion
His eI H s ik % ik
UN Manual of Test and Criteria,
1 Altitude simulation part III, subsection 38.3.4.1 Pass
AL UN 856 b7 0T, S I8 43, &
38.3.41 %
UN Manual of Test and Criteria,
5 Thermal test part III, subsection 38.3.4.2 Pass
B UN RIS AOAR/E T, T4, 2 &
38342
UN Manual of Test and Criteria,
Vibration part III, subsection 38.3.4.3 Pass
3 y C1#~C10# " g
5N UN 5 FAR M, BITE S, & &
38.3.43 7
UN Manual of Test and Criteria,
4 Shock part III, subsection 38.3.4.4 Pass
i UN A5 MR AE T8, SR IITER 7, 5 &
383447
Esdeinal shoit UN Manual of Test and Criteria,
5 ol it part III, subsection 38.3.4.5 Pass
| ) UN RS AR/ T, 25 TR, 55 &
e 38.3.45
UN Manual of Test and Criteria,
Impact/Crush part III, subsection 38.3.4.6 Pass
6 ; C11#~C20# c o
EdFE UN 5 AR FA, ST 5, 8 &
38.3.46
UN Manual of Test and Criteria, Not
| . Overcharge part III, subsection 38.3.4.7 Applicable
LB Fe E UN S RIBRHE F4, SR IR, 26 s
2 A&
38.3.47 T
UN Manual of Test and Criteria,
Forced discharge part III, subsection 38.3.4.8 Pass
8 . C21#~C40# . o
SR UN iR5E A0 AR F 01, B IITER 4, i
\ 38.3.48 i

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3, the test result is qualified.

Ztalll, RAEHIEAERSIFE UN38.3 MER, MiRERAE%K.
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HEEEEVITYGF Lithium Battery UN38.3 Test Report
Vll. Photo of The Sample ¥ 5 EH
Model %45: FNL 18650
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bbb ¥ 4 Lithium Battery UN38.3 Test Report

Important Notice

1. The test report is invalid without the official stamp of NCT. I
ARERHTL NCT HELH.

2. Ir\;lgt_)rody is allowed to photocopy or partly photocopy this test report without written permission of
RENCT BHFEZE, NMEEHEE S EH ARG .

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BEMEN. FEA RERAZL T |

4. The report is invalid when anything of following happens - illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

B, 2% BE. BA. Rl SIEAESHERESHRE BT
5. Objections to the test report must be submitted to NCT within 15 days.
MR EBEEFU NMTRBIREZHR 15 RARARAFTER.
6. The test report is valid for the tested samples only. I
AR PO A A 2L
7. The Chinese contents in this report are only for reference.

AMEFHF XA FENEESE.

******End Of Report }.ﬁ%%ﬁz******
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